ACYL, 6 CYL

COMPRESSOR

COMPRESSOR

a—
17 17 15,16
19 - 13
19
LD03064
FIG. 3 - MANIFOLD ARRANGEMENTS
ITEM DESCRIPTION COMPRESSOR
NO. 4 CYLINDER 6 CYLINDER 8 CYLINDER
1 Housing, Compressor 064-48243-000 064-48244-000 064-48179-000
2 Head Compressor 064-48321-000 064-48321-000 064-48321-000
3 Gasket, Head 028-12559-000 028-12559-000 028-12559-000
No. Required Per Compressor 4 5 6
4 Screw, Head 021-17783-000 021-17783-000 021-17783-000
No. Required Per Compressor 16 16 16
5 Cover, Motor 064-48363-000 064-48177-000 064-48178-000
6 Gasket, Motor Cover 028-13108-000 028-13108-000 028-13108-000
7 Screw, 1/2 Hex Cap 021-18021-000 021-18021-000 021-18021-000
No. Required Per Compressor 22 21 22
8 Lockwasher, Helic. Spring 021-05271-000 021-05271-000 021-05271-000
No. Required Per Compressor 22 21 22
9 Stud, 1/2 021-12731-000 021-12731-000 021-12731-000
No. Required Per Compressor 3 3 2
10 Nut, 1/2 Hex 021-11154-000 021-11154-000 021-11154-000
No. Required Per Compressor 3 2 2
1 Washer Clipped Circular 021-17774-000 021-17774-000 021-17774-000
No. Required Per Compressor 3 3 2
12 Screen, Suction 026-28473-000 026-28473-000 026-28474-000
(See Item 57 for Gasket)
13 Manifold, Discharge 064-23147-000 064-48320-000 664-48341-000
14 Gasket, Discharge Manifold 064-21838-000 064-21838-000 064-21838-000
No. Required Per Compressor 2 3 4
15 Screw, 3/8 Hex Cap 021-01485-000 — 021-01485-000
No. Required Per Compressor 8 — 8
16 Washer 021-16814-000 — 021-16814-000
No. Required Per Compressor 8 — 8
17 Screw, 3/8 Hex Flange — 021-17784-000 —
No. Required Per Compressor — 4 —
18 Screw, 3/8 Hex Flange — 021-17782-000 —
No. Required Per Compressor — 4 —
19 Screw, 3/8 Hex Flange — 021-17781-000 021-08875-000
No. Required Per Compressor — 4 8
20 Bearing Head Oil Pump End See Figure 9
21 Gasket, Bearing Head Oil Pump End 028-12554-000 028-12554-000 028-12554-000
22 Screw, Hex Flange 021-17692-000 021-17692-000 021-17692-000
No. Required Per Compressor 44 44 44

YORK INTERNATIONAL





